
National Centre for Water and 
Wastewater Research and 
Demonstration

STRIVE
Report Series No.78

STRIVE
Environmental Protection  
Agency Programme

2007-2013



Environmental Protection Agency

The Environmental Protection Agency (EPA) is
a statutory body responsible for protecting
the environment in Ireland. We regulate and
police activities that might otherwise cause
pollution. We ensure there is solid
information on environmental trends so that
necessary actions are taken. Our priorities are
protecting the Irish environment and
ensuring that development is sustainable. 

The EPA is an independent public body
established in July 1993 under the
Environmental Protection Agency Act, 1992.
[...]
Fax: +353 91 494507
Email: eoghan.clifford@nuigalway.ie

Michael Rodgers (Project Leader)
Rodgers Morgan Environmental Ltd
2 Hillcrest Court
Salthill
Galway
Ireland
Tel.: +353 87 2290774
Email: rodgersmorgan.env@gmail.com

Padraic O’Donoghue
Civil Engineering 
National University of Ireland, Galway
University Road
Galway
Ireland
Tel.: +353 91 492214
Fax: +353 91 494507
Email: padraic.odonoghue@nuigalway.ie
iii





Table of Contents

Acknowledgements ii

Disclaimer ii

Details of Project Partners iii

Executive Summary vii

1 Introduction 1

1.1 Background 1

1.2 Proposed Solution 3

1.3 Objectives 4

1.4 Report Structure 4

2 Literature Review 6

2.1 Regulations and Guidelines 6

2.2 Challenges Facing Wastewater Engineers, Scientists, Planners and Policy Makers 
for Small-Scale Wastewater Treatment Systems 11

2.3 Wastewater Treatment and Sludge Treatment Technologies 19

2.4 Stakeholder Survey Conducted by NUI Galway 20

3 Water Research Facility 24

3.1 Associated Task Overview 24

3.2 Influent Wastewater at the WRF 25

3.3 Facility Layout 27

3.4 PFBR Plant 27

4 Operation of the Pumped Flow Biofilm Reactor at the Water Research Facility 31

4.1 Associated Task Overview 31

4.2 Introduction 31

4.3 Material and Methods 32

4.4 Overall Results 35

4.5 Phase Studies 37

4.6 Energy, Sludge Observations and Maintenance 42

4.7 Conclusions 42

5 Sludge Treatment and Effluent Polishing at the Tuam Water Research Facility 45

5.1 Associated Task Overview 45

5.2 Introduction 45

5.3  Pilot-Scale Systems 46

5.4 System Operation – Pilot-Scale Woodchip Bioreactor 49
v



5.5 Overall Results – Woodchip Bioreactor 49

5.6 Polishing Technologies at the WRF 52

5.7 Conclusions 52

6 Technology Development and Research at the Water Research Facility 54

6.1 Introduction 54

6.2 Horizontal Flow Biofilm Reactor 54

6.3 Air Suction Flow Biofilm Reactor 56

6.4 Other Research at the WRF 59

7 Research Dissemination 61

7.1 Peer-Reviewed Publications (journal and conference) 61

7.2 Media Outlets 61

7.3 Industry Presentations 61

7.4 Visiting Academics 61

7.5 Educational 62

8 Future Site Operation and Development 63

8.1 Potential of the WRF 63

9 Conclusions 64

9.1 Main Project Summary 64

10 Recommendations 67

10.1 Influent Characteristics 67

10.2 Primary Treatment of Wastewaters 68

10.3 Process Operation 68

10.4 Education and Training 70

10.5 Further Research 70

References 75

Acronyms and Annotations 80
vi



Executive Summary

The treatment of wastewater from small towns with

population equivalents (PEs) in the range 200–5,000

PE gives rise to problems different to those

encountered in the treatment of wastewater from larger

conurbations. While the physical, chemical and

biological processes can be similar for small and large

population systems, it may be necessary, due to, for

example, large flow and concentration variations, to

design small-town systems differently to ensure that

they work efficiently, economically and with minimum

supervision. In order to develop design guidelines for

sustainable small-town treatment systems, it was

considered necessary to construct a facility capable of

examining proprietary and novel technologies that: 

• Are simple, robust and cheap to build and

operate; 

• Can remove organic carbon, nutrients (nitrogen

and phosphorus), solids, odours, micro-

organisms, fats, oils, greases, and recalcitrant

compounds (slowly or non-biodegradable

compounds such as antibiotics, pesticides and

hydrocarbons) from typical Irish wastewater

streams to high standards; 

• Treat resultant sludges on-site or locally; and

• Can be monitored and controlled remotely. 

Such a facility was proposed, designed, constructed,

commissioned and operated by researchers in Civil

Engineering, National University of Ireland (NUI),

Galway – at Galway County Council’s Tuam

Wastewater Treatment Plant (TWWTP) – and is known

as the NUI Galway/Environmental Protection Agency

(EPA) Water Research Facility (WRF). 

In this study, the WRF treated a controllable portion of

the municipal wastewater entering the TWWTP. The

Pumped Flow Biofilm Reactor (PFBR) system – a

wastewater technology previously invented and

developed by the project team – was installed and

operated at the WRF, and was tested under a series of

biological and hydraulic loading rates to establish

optimum operating conditions for achieving high-

quality secondary treatment. Maximum 5-day

biochemical oxygen demand (BOD5), suspended

solids (SS) and ammonium-nitrogen (NH4-N) removals

of 96%, 93% and 88%, respectively, were achieved

giving average effluent concentrations of 12 mg

BOD5/l, 11 mg SS/l and 4.7 mg NH4-N/l. A number of

other novel waste, water and wastewater treatment

technologies were also installed at the WRF. These

technologies included a single-house wastewater

treatment system, a sludge woodchip filter system, a

new small-/medium-scale wastewater treatment

system, and a tertiary treatment system. The

performances of these technologies are also described

in this report. The WRF now has the potential to treat

the influent wastewater to non-potable reuse

standards.  

The WRF is a world-class infrastructure for research

and technology development. Some of the main

features of the facility include:

• Access to raw wastewater, allowing for

technologies to be trialled for primary, secondary

and tertiary wastewater treatment. The treatment

facility can process up to 50 m3/day of

wastewater;

• That the PFBR can be accessed, monitored and

controlled remotely and in real time; 

• That this is an ideal site for testing new sensors

and analysers for water and gaseous

contaminant monitoring. Such sensors can be

tested on wastewaters at various stages of

treatment;

• That this is an ideal facility for piloting:

R New SMART (self-monitoring, analysis and

reporting technology) monitoring, control and

alarm systems; 

R Web-based platforms; and 
vii



R Cost-effective telemetry systems for

decentralised water and wastewater

treatment facilities;

• That a unique and highly flexible mobile remote

monitoring centre (MRMC) can be deployed to

technologies on-site or can be leased for use

elsewhere. The system can provide real-time, in-

situ and remote measurement of water,

wastewater and gaseous parameters. The

research team has real-time access to data from

the MRMC thus allowing instantaneous feedback

on process efficiency;

• Access to wastewater sludge allowing new

sludge treatment methods to be tested;

• An easily accessible site at Tuam, Co. Galway;

• That samples are regularly taken and monitored

and can be tested at the Environmental

Engineering Laboratories, NUI Galway; and

• That experienced NUI Galway research staff

operate and maintain the research facility.

The NUI Galway/EPA WRF provides a unique

research facility with advantages that include: 

• Increased opportunities for successful research

funding proposals; 

• World-class applied and fundamental research; 

• Education and training of graduate, postgraduate

and postdoctoral researchers; 

• Increased collaboration between industries,

research and policy institutes, and third-level

institutions; 

• Public education and technical education and

training of stakeholders; 

• High-profile dissemination (including via

international peer-reviewed journal and

conference publications, trade publications and

broadcast media) of issues regarding water,

wastewater and environmental technologies; 

• Policy planning; 

• Developing and testing novel indigenous

environmental technologies and products; and

• Attracting visiting academics and students from

leading international institutions.
viii



1 Introduction

1.1 Background

The treatment of wastewater from small towns in the

population equivalent (PE) range of 200–5,000 PE

generates different problems to those encountered in

larger conurbations. While the physical, chemical and

biological processes may be similar, it is sometimes

necessary to approach the design of the small-town

facility differently to ensure that the system works

efficiently, economically and with minimum

supervision. Some of the problems with, and

approaches to, small-town wastewater treatment

systems are discussed below. 

1. Small treatment systems can receive widely

fluctuating flows, which can decrease the

residence time in the system and reduce

performance. The introduction of a balancing tank

in the system with a controlled dosing

arrangement to the biological reactors can

eliminate any shock loading and improve the

performance of the plant. A large balancing tank

can also double as a primary settlement tank and

aid in the hydrolysis of solids, leading to a possible

reduction in final sludge amounts and a more

useful and treatable substrate. The primary solids

should be moved periodically to a covered sludge

holding tank.

2. Fats, oils and grease (FOG) cause problems in

biological reactors, and in clogging pipes and

fittings in small treatment systems. These

materials can be separated simply by mechanical

devices at the inlet and biologically broken down

in a separate small biofilm treatment system.

Other technologies break down FOG either at

source, in the sewer system or in the wastewater

treatment system itself. Other large solids could

be shredded.

3. Organic carbon and nitrogen can be removed in

biofilm or suspended growth biological systems.

Biofilm technologies include sand and soil filters,

trickling filters, rotating biological contactors,

biological aerated filters and moving bed filters

(EPA, 1999). New biofilm technologies include the

pumped flow biofilm reactor (PFBR), horizontal

flow biofilm reactor (HFBR), air-suction flow

biofilm reactor (ASF-BR) and the vertically moving

biofilm reactor (VMBR); the PFBR, HFBR, ASF-

BR and VMBR systems were developed at NUI

Galway by the project team of researchers.

Suspended growth systems comprise reactor

variants of the activated sludge process and

include extended aeration, oxidation ditches,

sequencing batch reactors (SBRs) and

constructed wetlands. Advantages cited for

biofilm systems over other systems include:

R Compactness of the treatment plant;

R The degree of treatment is less dependent on

final sludge separation;

R Waste sludge production can be reduced; and 

R The biofilms can be used in more specialised

ways (Odegaard et al., 1994). 

However, biofilm wastewater treatment systems

operated in batch mode require the provision of a

balance volume upstream of the reactors. 

4. A typical biological method of removing organic

carbon and nitrogen (N) is to have an anoxic

phase or reactor followed by aerobic phases or

reactors (Metcalf and Eddy, 2001). The system

should have enough capacity for full organic

carbon removal by heterotrophic bacteria followed

by complete autotrophic nitrification of

ammonium-nitrogen (NH4-N) to nitrate-nitrogen

(NO3-N). The NO3-N wastewater in the most

downstream reactor or phase is returned to the

most upstream reactor – the anoxic reactor –

which also receives the influent wastewater from

the primary settlement tank. Heterotrophs use the

oxygen in the returned NO3-N and organic carbon

in the influent for new cell growth. Nitrogen gas is

released to the atmosphere during the process.
1



National Centre for Water and Wastewater Research and Demonstration
Membrane technology can also be used to reduce

organic carbon, nitrogen, solids and other

constituents depending on the composition of the

wastewater and type of filtration system used

(Stephenson et al., 2000). 

5. Phosphorus (P) removal can be achieved

biologically or chemically (Henze et al., 2002).

Biological phosphorus removal requires a

combination of anaerobic and aerobic phases or

reactors. During the anaerobic phase, in the

presence of readily biodegradable organic

carbon, phosphorus is released from the cells of

phosphorus accumulating organisms (PAOs) into

solution in the reactor bulk fluid. If this anaerobic

phase is followed by an aerobic phase, the PAOs

perform a luxury uptake of phosphorus into their

cells. These cells, with the high concentrations of

phosphorus, should be removed from the system,

thus reducing the amount of phosphorus in the

final effluent. The biological phosphorus-removal

process requires more process control and

careful removal of waste sludge than the organic

carbon and nitrogen removal processes.

Chemical phosphorus removal can be also

achieved by dosing a suitable metal precipitant,

e.g. iron, into the wastewater stream. This is

costly and generates additional sludge, which can

be difficult to handle. Phosphorus can be readily

removed by passing the final effluent through a

suitable sand or soil filter that contains a high ion

exchange capacity (EPA, 1999). Adsorption

capacities vary from 20 mg P/kg soil in sandy soil

to 500 mg P/kg in clay. Sand filters can be

enhanced by blending with wood chips (Healy et

al., 2005) or laterites. The use of soil filters offers

a low-cost sustainable solution for removing

phosphorus. It must be recognised that soil filters

have a finite adsorption capacity and care should

be taken to prevent nutrient bypass. Saturated

soils can be sent for specialist treatment to

recover the nutrients (particularly phosphorus) for

reuse in agricultural and industry.

6. Odour and fly nuisance must be kept to a

minimum. These odours may be reduced by the

use of covered tanks and can be treated by

passing any nuisance gases in combination with

fresh air flow through the aerobic biofilm or

suspended growth reactors that are used in the

removal of organic carbon and nitrogen. Fly

problems can be eliminated by keeping biofilms

moist.

7. Sludge handling and treatment can be a major

source of difficulty in small treatment plants. It is

currently not economical to build an anaerobic

digester for treating sludge for a 200–1,000 PE

and the economics of treating the sludge at a

central sludge facility depend on its distance from

the wastewater treatment system. Sludge in

Ireland is typically transported to a central hub and

then treated. Normally it is land-spread or sent to

a composting facility. Land-spreading is

increasingly being seen as an unsustainable

disposal route. Sludge in Sweden is now

introduced subsoil in short-rotation willow

coppices during the growing season and this

offers a solution on-site or near-site with the

benefit of producing a biofuel or bedding material.

Sufficient sludge storage should be available on-

site for the willow dormant season. The project

team has developed a novel woodchip filter for the

treatment of sludges – a pilot-scale version of this

system was trialled at the National University of

Ireland (NUI) Galway/Environmental Protection

Agency (EPA) Water Research Facility (WRF).

8. All equipment should be robust and readily

maintained by local technical people. Complex

one-off equipment with moving parts should be

avoided. Pump technology is well developed,

reliable and relatively cheap, and can be replaced

rapidly if required. The performance of pumps can

also be readily monitored and controlled through

basic programmable logic controllers (PLCs).

9. The treatment facility should be monitored and,

ideally, controlled remotely. This reduces the

amount of supervision and travel costs. Quality

monitoring can be achieved by installing sensors

at critical locations in the system and interrogating

them remotely through broadband Internet and

mobile phone technology. For example, an NH4-N

sensor and an NO3-N sensor in the biological

reactor would not only measure the state of
2



E. O’Reilly et al. (2006-ET-LS-12-M3)
nitrification but could also indicate that organic

carbon removal had occurred based on the

biological constraint that nitrification can only take

place when organic carbon removal is nearly